:1'PRO

Operating Instructions

| Included Installation Instructions |

Adapter Box
Model No. WV‘QJ B5OO

Preface Installation
Use this product when performing outdoor wiring of a box type camera for outdoor or a wall mount S 1 Process the installation surface.
bracket such as using a conduit. tep

For the latest information about the supported cameras, refer to our support website

(https://i-pro.com/global/en/surveillance/training_support/support/technical_information <Control No.:

C0501, C0502>).
The model number is abbreviated in some descriptions in this manual.

Specifications

Ambient operating  —-50 °C to +60 °C {-58 °F to +140 °F}

(Screw holes (4 places)/ Cable access hole (1 place))

When directly installing this product, process the installation surface.

Note:

® Determine the fixing screw hole diameter and depth in accordance with the specifications of
the screws or anchors (x4) (M4: locally procured).

® \When wiring using a conduit, it is unnecessary to process the cable access hole on the
installation surface. Make a fixing screw hole so that the cable access hole (for conduit) of the
base bracket is arranged in the direction of the conduit.

temperature:

Dimensions: EAj.? ;r/wg; (¥1\/c)h><es1 zvi)/)ﬁrz(w/é;?ngwrgs(l()&) « 1-11/16 inches (D)} Depending on the condition of the ceiling or the wall surface, the following five patterns of screw
positions are available for fixation of the base bracket. Use only the holes of the same pattern (A - E)

Mass: Approx. 430 g {0.95 Ibs} for mounting.

Finish: Base bracket: Aluminum die cast  i-PRO white /Silver /Light gray /

Black

e Before attempting to connect or install this product, please read these instructions carefully and

save this manual for future use.

® The external appearance and other parts shown in this manual may differ from the actual
product within the scope that will not interfere with normal use due to improvement of the

product.

documentation.

i-PRO Co., Ltd. assumes no responsibility for injuries or property damage resulting
from failures arising out of improper installation or operation inconsistent with this

"<Control No.: C***>" used in these documents should be used to search for information
on our technical information website (https://i-pro.com/global/en/surveillance/training-
support/support/technical-information) and will guide you to the right information.

i-PRO Co., Ltd.

https://www.i-pro.com/

*PGQX26767ZA* avs1292-0
IATIRRIEMGNIN Printed in Crina

©i-PRO Co., Ltd. 2022 ‘

Caution: Notice:

e Before attempting to connect or operate this e This product is not suitable for use in loca-
product, please read these instructions care- tions where children are likely to be present.
fully. * Do not install this product in locations where

ordinary persons can easily reach.

e For information about screws and brackets
required for installation, refer to the corre-
sponding section of this document.

Attachment plate: Stainless

* This product consists of an attachment plate and a base bracket and they are separately packaged.

Cable access hole (227 mm) {1-1/16 inches} |

Precautions for installation

M In order to prevent injury, the product must be securely mounted to a ceiling or wall
according to the Installation Guide of this bracket.
B Make sure to remove this product if it will no longer be used.

Standard accessories

Operating Instructions (this document)........ 1pc. Fixing screws for attachment plate............ 5 pcs.
Installed auxiliary wire* .............cooovvvvivninnns 1pc. (M4 x 10 mm {13/32 inches}) (of them, 1 for spare)
HEXagoN SCrEW .......ccoovvvevieaiiiiiiiee e 5pcs.  Screw for temporary fiXing .........ocoovvveeeennne 2 pcs.

(M4 x 14 mm {9/16 inches}) (of them, 1 for spare) (M3 x 3.5 mm {1/8 inches}) (of them, 1 for spare)

* An installed auxiliary wire is equipped with the attachment plate.

Other items that are needed (not included)

FIXING SCrEWS (M) ..ottt e ettt e e et e e e e ettt e e e s anraaeaae s 4 pcs.

Base bracket
\ [

(R - 7 - )
0 EOO \@@ 6©E )
L OREAR T (Sl

17.3 mm
D {11/16 inches}

Q
O
>
©

\\ S—— Z

Cable access hole (for conduit) /

Step g3 Fix the attachment plate.

“TOP{” mark

Attachment plate Base bracket

Fix the attachment plate with four fixing screws
for attachment plate (M4: accessory).

Recommended tightening torque: 1.37 N-m {1.01 Iof ft}

Note: O

® \When wiring using a conduit, complete
the connection work on the base bracket
side before fixing the attachment plate. Cable

® \When installing this product on a wall, fix
the attachment plate with the “TOP{}”
mark facing upward.

® \When installing this product on a ceiling, e
fix the attachment plate so that the ®
“TOP{” mark is faced the direction
where the camera is aiming at.

L

Fixing screw for attachment plate (4 pcs.)
(M4: accessory)

IMPORTANT

@ Minimum pullout strength: 196 N {44 Ibf} (per 1 pc.)

Vertical Horizontal

Step 4 Install a camera or other bracket on this product.

BWhen installing a camera

The following are descriptions of how to install WV-U15xx series (outdoor box type) on a wall
using this product as an example. The installation procedure is the same for other cameras.

1 Hang the camera by hooking the installed  (“Installed auxiliary wire
auxiliary wire on this product on the hook - q @
on the rear of the camera mount base as
shown in the illustration on the right.

2 Connect the cables by following the
instructions in the Installation Guide of the
camera.

3 Temporarily fix the camera mount base by

hooking the screw for temporary fixing Camera
onto this product. mount S —=

Screw for temporary fixing (accessory) bracket

Screw for temporary fixing )

(accessory)

83.5 mm {3-9/32 inches} (82.5 mm {3-1/4 inches})

46 mm {1-13/16 inches} (47.6 mm {1-7/8 inches})

46 mm {1-13/16 inches} (47.6 mm {1-7/8 inches})

83.5 mm {3-9/32 inches} (82.5 mm {3-1/4 inches})

Precautions

M Do not use this bracket except with suitable cameras or brackets.

Failure to observe this may cause a drop resulting in injury or accidents.

B Refer installation work to the dealer.

Installation work requires technique and experience. Failure to observe this may cause fire, electric

shock, injury, or damage to the product.

Be sure to consult the dealer.

H Install the product securely on a wall or a ceiling in accordance with the installation
instructions.

Failure to observe this may cause injury or accidents.

M Do not rub the edges of metal parts with your hand.

Failure to observe this may cause injury.

When using this product, also read the “Precautions” described in the operating
instructions for the camera to be attached.

@ This value indicates the minimum pull-out strength required value per screw. For information
about the minimum pull-out strength, refer to our support website
(https://i-pro.com/global/en/surveillance/training_support/support/technical_information
<Control No.: C0120>).

@ Select screws according to the material of the location that the camera will be mounted to. In
this case, wood screws and nails should not be used.

Preparations

Remove the tape fixing installed auxiliary wire (accessory) on the attachment plate.

— When installing other bracket on this product

The following are descriptions of how to install WV-QWL500 (Wall Mount Bracket) on this

product as an example.

[2] Attach the screw for temporary
fixing (accessory) to the bracket to
be installed on this product.
Recommended tightening torque:

0.78 N-m {0.58 Ibf-ft}

Wall Mount Bracket
(WV-QWL500)

[1] Remove the installed auxiliary
wire (accessory) from the
attachment plate.

Attachment Base part

plate

[3] If necessary, install the attachment plate provided with the camera to
WV-QWL500 by following the instructions described in the Operating
Instructions of WV-QWL500.

Back
side
N Screw for
Instglled . (] ® temporary
auxiliary wire Y fixing
(accessory)

— When using a conduit
Base bracket
® Remove the cap for the female or Cap for the

thread for the conduit using a5 mm  female thread
hex wrench and attach the conduit. for the conduit

Qe

The female thread for conduit is compliant
with ANSI NPSM (parallel pipe threads) 3/4 or
ISO 228-1 (parallel pipe threads) G3/4.

\%ﬁ

83.5 mm {3-9/32 inches} (83.3 mm {3-9/32 inches}) |-

- 83.5 mm {3-9/32 inches} (83.3 mm {3-9/32 inches})

m|9|Q|m|>

63 mm {2-15/32 inches} 63 mm {2-15/32 inches}

* When mounting to a single-gang junction box, fix with two fixing screws (M4: locally procured)
using the holes of either pattern C or D.

Step 2 Fix the base bracket on the installation surface or on a junction box.

Pass the cables through the base bracket and then fix the base bracket on the installation surface or
on a junction box (locally procured) with fixing screws (M4: locally procured).

HEWhen installing the base bracket on the installation surface

Note:
® \When installing this product outdoors, be sure to apply waterproofing to the cable access hole
and the holes for fixing screw.

Base bracket

",lVO
-

Fixing screws (4 pcs.)
(M4 locally procured)

PR The illustration shown on the left

---"' is an example when installing on

% a wall using the combination of
the fixing screw holes that is

83.5 mm {3-9/32 inches} x

46 mm {1-13/16 inches}.

EWhen mounting the base bracket to a junction box
Select the holes on the base bracket so that they match with the screw holes of the junction box.

Note:

® \When using two-gang junction box, it is recommended that the boxes are arranged side by
side as shown in the illustration below. (The cable connection work on the empty box side will
become easier.)

Fixing screws (4 pcs.)
(M4: locally procured)

—=" o
= \/\ ®

Junction box \/\

Junction box
(empty box side)

e

L1 | -l
‘ﬁ% '
Camera mount
bracket

This product

4 Fix the camera on this product with four hexagon screws (M4: accessory) using a 3 mm hex

wrench (locally procured).
Recommended tightening torque: 1.37 N-m {1.01 Ibf ft} < This product

Hexagon screws (4 pcs.) (M4: accessory)

Camera

BWhen mounting other bracket
The following are descriptions of how to install WV-QWL500 (Wall Mount Bracket) on this product
as an example.

1 Pass the cable through WV-QWL500 and temporarily fix by hooking the screw for temporary
fixing onto this product.

Screw for temporary fixing (accessory)

Screw for temporary fixing )
/ (accessory)
il
- -.
||

WV-QWL500 This product

\

fcEs

WV-QWL500

This product

2 Fix WV-QWL500 on this product with four hexagon screws (M4: accessory) using a 3 mm hex
wrench (locally procured).

Recommended tightening torque: 1.37 N-m {1.01 Iof ft}

G

This product

4

Hexagon screws (4 pcs.) (M4: accessory

WV—QWLQ 7/ Qo '@ )) )

3 Install the camera by following the Operating Instructions of WV-QWL500.




:1"PRO
AR EEAE

NASHTER
=z WV-QJB500

COIUd, BHEAZESBEVLEIFVIEE, T LICHDAESTENET,

O BlEHE Z K< HBFHHD DX IELLZRICHBENEEL,

o C{EMAFIIC [REEDTER] ZUTBHTHLIEELN,

® CDHUREHAAE I AYIICRZ L TLIEE LY,

O XMDURIFLEICKD., CEAEFEDFVEHT. SEHEIN TVDNRIEEDREDRMAE
HFDHADHDOET,

BRERIAE [CREH T NTLEWLGEY. EEDES@RZERUELWGETELIENI &IC
KOEHPEENEUEEICR, JHTRBEEZEZITEA. e, ZOEIHERAT
MENEUESE. RRRIEO/RANELEDET,

-PROZFED [BREVWEDLE] [CDWVLWTIE. MOt R—bD T YA &
ZBRLUTLEEW,
https://i-pro.com/jp/ja/support_portal

RBXRTU7 I THEVDBEICRDET . BELUN THEVDZEDT —EX
[FLeUHaE T,

BUNGREAZ (CEEH INTLD [<EBHEHES | Cxxxx>| (&, LINO#EH1iTE
WIOTTUA PN TKETDIEHRZHRRIDRICHERITDES T,
https://i-pro.com/jp/ja/support_portal/technical_information

=i

[

I-PROBIN&1TE

https://www.i-pro.com/

R ol
® MEHPIEELBHIDIRELLRE  © AR FHDVSTRIEDBEH T

([CHBEVNLTIEE L, EAICEFELTVOEE A,

® — D ANDEZ(ICARNDIEN TEDHA
NDFREFULFNTLIEEL,

® BN BEIFRUPZDIEDDEBTEED
BERICOWVNTFFEDZAEBNZEIRUT
<JEELN,

7 N ~ =

ZE2 FDTEE (BFBTFhLIREEL )

ANDRBE. MEDEEZIET SIcH. dTdBFhW < EZFHRBLTVET,
BB EEVWAZ L EEICEUIBEDPEEDEEZRXS LT, HBALTWVLET,

[FECPESZES [(BEZESIEN ¥
BEH= s SFE o
=T Twosns AR EomEEpReves
— <7, ZNHBENE] TT.

BETFO VRS ABZRORES THALTVET . (RIFRESDHITT)

® ULTIRVITIEVLRETCTT, o

axia
=M

® BERADOAASHIcFEELSIERD fFF7E0
CERICRDITHMPEHRDRRAEEDET )

ETUEINEESEVRETT,

ik
BISERRFEEICIKIET D
(THICIEEMERBRDPINETT, KK FE. (FH SFPBERORRELED
F9,)
= FIRTEIEICIKIR L T <EE L,
WEREDFHRAICLTchi> TEREEICL>HDED}F%
(IFHPEHDOREEEDET )

NiEE

® BEEOI Y ITF=EITSIEL

B ZTBHEITPHDRRELDET,)

Ik

AEREZCERADERE. DM AXSPEHSIEHEZEEORRSAECEHINC B2
EDOTER] EHHETHHRHLIEEL

Bz

FTEEIE BAARY IRTA TDAAXSPAASERNEEZ, HnEZEo> CENEIRT ©
ETREIFERULET . DMFAREFENA ST PEEDRIMBERICOVTIE, BAEAMERD T
U4 b<EEHES  CO501>ZsRULTLEE0,
FECEF. BEO—EZEBLCVSHEEDHDET,

Ttk
ERREEH 50T ~+607T
A @: 115 mm/B<: 115 mm BfFE : 40 mm
B= 430 g
£ EF R=ZAE£B*: P)V=H A4 HA+ -PROKITA S /"TSvo

THIYFAYREE 1 AT VDR
X EFRETYVFAY FEEEN-AFETBRINTHED., FICICHEFEICAODTVET,

axiE LD HFELY

B RETHRFERRERIMREICHE > TRMEL TLEEL,

FEEDRE - Hcinh DRIICHELEIER T — T2 U, #EHLTIIET L, it

FBRIC. AXS. PCIEEERT DEDBRZY > T IEE,

WSS, AEER. REOFHRAICHE> TREMEICLo>h'b EBDHIT3UENSGD
9,

BFEEZFERALBLEOIHFERBMERF. AFHEL TS,

Em%Z CHESR < IEELY

HURERAAE (RE) oo R PEYYFAVNEELRD oo ¥
BT A% 1K (M4X10 mm. 1A F1H)
TVAETUTEIQU s 5 AREERRU o, 2F:N

(M4X14 mm. 1&IEFA#)
¥ BREMB DA V—E 7T VvFAY FEEICEEBEINTVET,

ERUNCHELTEHD

BITETQAL (MA) i 4K

® RIK51IkEE - - - 196 N {20 keft /14&&HfcD

o BIESHAEIC OV TESATIERY T TUA ~ <EEES | C0120>%ERUTL
L,

o RUOBEEIEFROHEICADE TERL T 280, ARUBEV < X368 Ui
VTR,

(M3x3.5 mm, 1A&(EF i)

#(Hd D
THuFAY FEEICHNTONZRBREI T — (HBS) ZEELTVBF—TENT .
— BREEERT RS ‘\
gEsE N—AZE
e N—ZALEDEESAHRLErYTE  HhL %ﬁ
3650 5 mOFBLYF (EMEE) T o
WO T, —

T AIZJIS B4648, —EiES=5ICWIHLT . {’Q%’%
WET, EfiiERA»HUIE. JIS C 8305 (8 <V
FERL) DCTG22 F/fzldJIS B 0202 (&

AFETRL) OG3/4ICHIGLTWVERT,

REY D

Step 1 BEEZNTTZ. EERURANF r—TILBLRHH)

FEBZERND NI EEEHRERZMIUETD,

XE

® BEERUDTESFIORSE(F. RQUECE7VHN— (44) (M4 IRHEEE) DERRICED
BTOROTLIEELY,

® EiiEZEoCiiRI 2HalF. REEDT —J)LBULNDTIILIERETT, N—X£8
DT—=TILEUN (ERER) hMEREDARBICIEDRIICEERURZESDIFTTIEE,

N—RXEB(F. RHPEEDREICK O TROSED DR UABCEECEE T BMOMIFICE
RI2\E. A~E DUETH—UTERL TS0,

T—ILBUIT (27 mm) | )
) AO

(@)

Q
>

©

Jj 7.3 mm
______6__ _____ _i_ _____ _@_____

(@)
O
>
Q

\ — )
[

4t
A [83.5 mm (82.5 mm) 46 mm (47.6 mm)

B [46 mm (47.6 mm)

83.5 mm (82.5 mm)
C*(83.5 mm (83.3 mm) -

D |— 83.5 mm (83.3 mm)

E |63 mm 63 mm

% C. DUBEF T IRAA v TFRy JACROMIFDHEET. BERQLU2E (M4 : IRithiEE)
TEELTLIEEL,

Step 2 N—2AZBZREABF IR Y FRY IXICEET Do

N—=REEICT—TIVZBL. BERL (M4 IRMFEE) T N—REEZRBEH. /fclEA 1Y
FRy IR (RiEEE) [CEELE T,

EN—2AEEZREAICRDHIIZES

XE
o ENCHBTDIBART—TILELIN. BIER UMD ERIKMEL TLZEL,
N—2&E
EERL (47) — < == w0 EORIFEERLOROE
(M4 IRHbERE) P — -="" ahtEnt
\(); % 83.5 mm X 46 mmTEH
: [CHRETDHEAEMILLTLE
a_o
/
it
/ b vO
7_7”/ —‘YO

BEN—XEBZ4M v FiRy JRCWDRHIFDHS
WORMFDRA Y FRY IRCHDBIN—IXFEDIVEERL. BORMTET,

XE
® 2R A TRy IRZFERTDHEIE. TOASAPDKIIC, 2DZELNTERTS
CEZEBEHULERT, (BERY TRAITT —TILOEFHFENEZICIEDFT.)

BEERU(4%)
(M4 IRHEEE) ,

o

11////’

=2 ="
=5) - \/\\® 0
— AAYFRYT X /\
AAVFRYIX

ZEERYTZA)

7 \) ~ B Cy °
Step 3 FyFAY hEEZERDRITD TOPG] 7—2
T ~ =] . A
POVFAINERAS 4% (M4 [ER) & 0000 TER NAER
BRLTFY v FAY NEBERDHITET.
HESEET L2 1 1.87 N-m {14 kef-cm)

XE

® FRBZFE O IR I dBAIE. 75 v
FXAY hEEZRDMIFDENIC. X—2
FEBBONDERZET T ULTLEE 0,

® EEEVD((FEFE 75 vF X hEED
[TOP{+] ¥x—ohLtERBLKLDICED
FlIFTLrEEL.

& THED IR IEIF Y vFXAY hEED
[TOP{] N—OPAXSE[IIIEWLA
m7ZzmE< LD ICEDAIFTLIEE L,

TPIVFAVNEERD 44 (M4 fTEm)

Step 4 FERCHXSEBMOHI S

WV-U15xx¥U—X (BARY X5 AT) ZXREEZFEO CRHEICRET 2HGZMEL
CTEREALE T,

(BERB AT —

Y

1 AEBOREMB DA V—IC. B
XSRMARED T v IEn %
SIoEIIT. ARDKSICAXS
ZSRSNIET,

2 AASDERERRE(ICHED T —
IR UE I,

3 REERRUZAZEICT I BT TREE LE T,

REEARU (HER)
A
N

/T

LN

AATEUSE r£8

4 FHA3 mmDBL YT (RiEEE) ZFEoC. 7NANNNER[U (44) (M4 : (J8m) T
BELET,

W MU 0 1.37 N-m {14 kegf-cmj /$£‘EE

~
P

BttOEEZWMDHF 2155

WV-QWLE00 (DASEERffEE) ZAEB([CIOMITSHEZAE U THBLET,

1 5=J)L7ZWV-QWLE00ISE L. REERR UZAEZEICS 2B TREELE T,
REERRU (tER

EEEARL (HESR) |

W -;
| all /
'@ WV-QWL500 r&8

CAS
WV-QWL500 RIS
2 WV-QWL500 7Z3hI3 mmD7 @l > F (RBEE) Z#o>T. NAFIERQLU (44)

(M4 : (I/ER) TARECEELET.
#egE L2 0 1.87 N-m {14 kef-om) SoE

!
'g@pﬂg jw \1

RATUTERL (AX) (MARBR) — 1

vvv-avvéoo /7@2"" Oxail )

3 WV-QWLS500MDEURERAZEICHE D T, AXSZED I TLTEE




